K9_J3182_00_0-B-001

R6.185 DCR -> 20001

Section: GO - BODYWORK - CAB Ref: G0.01.35 (1)
P.D.U. CONTROL UNIT SUPPORTS

Fig. P/n QTY Name

Notes:

[R6.185 DCR -> 20001]

18 0.017.6547.3/20 1 bracket

19 2.0112.413.2 2 screw m 12 p.1.75x35
28 2.1310.007.2 2 flat washer 13 x 24
32 0.017.2663.3 1 bracket

36 2.0112.308.2 2 screw m 10 p.1.5x22
37 2.1310.006.2 2 flat washer 10.5x21

1/1



R6.185 DCR -> 20001

Section: GO - BODYWORK - CAB Ref: G0.01.37 (1)
SUPPORT FOR FUSE BOX AND CONTROL UNITS

Fig. P/n QTY Name

Notes:

[R6.185 DCR -> 20001]

1 0.015.3701.3/10 1 bracket

2 0.015.3718.0 1 support

3 0.018.4974.2 1 support

4 0.018.4393.3 1 support

5 04413811 6 screw m 6 p.1.0x 16
6 2.0332.103.2 3 screw m 3x10

7 2.0332.304.2 3 screw m 5 p.0.8 x 12
8 2.0332.405.2 3 screw m 6 x 14

9 04412976 7 screw 4.8x19

10 2.6999.064.6 3 special nut m 6

11 2.1312.001.2 7 washer 4

12 2.1312.003.2 3 washer 6

K9_S3184_02_0-A-001




K9_L9672_01_0-A-001

Section: GO - BODYWORK - CAB

R6.185 DCR -> 20001
Ref: G0.02.5 (1)

MODEL PLATE

Fig. P/n QTY Name

Notes:

[R6.185 DCR ->20001]

1 0.013.7483.0 1 plate LAMBORGHINI

2 0.015.4611.0 1 self-adhesive labels dx/rh/re
3 0.015.4612.0 1 self-adhesive labels sx/Ih/li
4 0.288.7228.2/10 2 plate LAMBORGHINI

5 0.015.8667.0 1 plate DCR, sx/Ih/li

6 0.015.8851.0 1 plate DCR, dx/rh/re

1/1



K9_E3272_11_0-A-00

R6.185 DCR -> 20001

Section: GO - BODYWORK - CAB Ref: G0.02.7 (1)
FRONT HOOD PRODUCT IDENTIFICATION PLATE

Fig. P/n QTY Name

Notes:

[R6.185 DCR ->20001]

1 0.013.0887.2 1 graphical symbol LAMBORGHINI
2.1129.004.0 2 self-locking nut m 4

1/1



K9_A0363_01_0-A-001

Section: GO - BODYWORK - CAB

R6.185 DCR -> 20001

Ref: G0.02.18 (1)

STEERING WHEEL CAP
Fig. P/n QTY Name
Notes:

[R6.185 DCR ->20001]

1 0.010.6553.0 1

plug LAMBORGHINI

1/1



| K9_R5685_01_0-D-001|

R6.185 DCR -> 20001

Section: GO - BODYWORK - CAB Ref: G0.02.23 (1)
WARNING PLATE

Fig. P/n QTY Name

Notes:

- FOR RIGHT-HAND DRIVE [R6.185 DCR ->20001] 20016 <-

1.20 2.9939.465.0 1 plate

1/1



37

K9_L0274_00_0-B-001

R6.185 DCR -> 20001
Section: GO - BODYWORK - CAB

Ref: G0.02.25 (1)

START ENABLE PLATE
Fig. P/n QTY Name
Notes:

[R6.185 DCR -> 20001]

37 0.011.4674.0 1 plate

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-185-dcr-tier-3-tractor-parts-catalogue-manual-instant-download-sn-20001-and-up/



